NPT Yavar ey X

’ A B

’ DX 0,0,:.:’,::.’.:0:0}:02

( OO .0 :

N ’o’o’-‘t‘o’o:::o:':‘:‘
()

( )
{ INSTRUCTION MANUAL )




ASSEMBLY INSTRUCTION
FIRE PIT

WARNINGS:

® This fire pit is intended for outdoor use only. DO NOT use on wooden decks.
® The metal may become very hot during and after use. DO NOT touch the metal or try to move the
unit while hot.

Do not use near flammable or combustible objects or materials.

It is intended to burn wood logs only. DO NOT overload the unit with fuel.

Do not burn coal, leaves or other combustible materials in the fire pit.

Not for use by children. Keep children & pets away from the fire pit.

Never leave burning fire pit unattended.

Always extinguish fire thoroughly before leaving the fire pit.

It can reach extreme temperatures and cause injury to an unprotected hand.
Be careful, DO NOT touch any part of hot fire pit with bare hands when using.
Please use poker, appropriate heat-resistant glove or pad when handling.
Keep a certain distance way from the fire pit during using.

pd
O
<

PARTS LIST:
.| Parts ) ﬁ
Rain cap

Hood

Back screen

Right screen

Left screen

Door screen

Bowl

Handle

Bracket

Ash pan

Ash pan orbit

Leg

Base

ZIZ|F|A|eTITIGMMo0|®@|>

NI R R )

Poker

HARDWARE LIST:

NO. | Hardware Qty.

AA |M6*10Bolt @ | 30

BB | M6 Nut @ 1

Zz < r X

Tools required: Screw driver (not included)



ASSEMBLY STEPS:
STEP 1: Place the Base (M) on level location and then connect 4 Legs (L) to the Base (M) by using

M6 * 10 Bolt (AA).

STEP 2: Reverse the Bracket () and then connect the Ash pan orbit (K) to the Bracket (I) by using
M6 * 10 Bolt (AA).

STEP 4: Turn the Base (M) with Bracket (I) in the upright position, connect Left screen (E) and Right
screen (D) to the Bracket (1) with M6 * 10 Bolt (AA). DO NOT TIGHTEN THE BOLTS FULLY.




STEP 5: Connect Back screen (C) to the Left screen (E) and Right screen (D) with M6 * 10 Bolt (AA),
connect Door screen (F) to Left screen (E) and Bracket (I) with M6 * 10 Bolt (AA). TIGHTEN ALL
BOLTS FULLY.

STEP 6: Connect the Hood (B) to all screen by using M6 * 10 Bolt (AA).

Now the fire pit is ready for use.



Limited Manufacturers Warranty

Our Products are warranted against defects in material andworkmanship for
a period of 90 days beginning from the date of sale. Should any parts be missing or
defective, we will replace or repair the parts for a period of 90 days from the

date of purchase.
Should you experience any missing or damaged parts, do not return to the store.

Please contact us directly

This warranty gives the purchaser specified legal rights in addition to any rights

which may vary from state to state.
In accordance with the "Moss-Magnuson Warranty Act" of July 10, 1975, this is termed

a "limited warranty" which in no way compromises our high standards of Quality and
Workmanship.





